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2.6.Band Edge

REPORT No.: SZ21040341W12

2.6.1. Requirement

According to FCC section 22.917(a), the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 +
10 log(P) dB.

N7, 38, 41

According to FCC section 27.53(m) (4), for mobile digital stations, the attenuation factor shall be
not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5 megahertz
from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X
megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall
not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +
10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS licensees
operating on channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS
or EBS licensees.

NG66

According to FCC section 27.53(h), for operations in the 1710-1755MHz bands, the power of any
emission outside a licensee's frequency block shall be attenuated below the transmitter power (P)
by at least 43 + 10 log10(P) dB a 1MHz bandwidth. However, in the 1 MHz bands immediately
outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least one
percent of the emission bandwidth of the fundamental emission of the transmitter may be
employed.
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2.6.2. Test Description

Attenuator 1+

qSystlem Power
Simulators Splitter«
Spectrum
Analyzers

i Attenuator 2+

The EUTis coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with Attenuators
through the Power Splitter; the RF load attached to the EUT antenna terminal is 500hm; the path
loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to operate
at the maximum output power. A call is established between the EUT and the SS.

2.6.3. Test procedure

KDB 971168 D01v03 Section 6.0 and ANSI/TIA-603-E-2016.
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Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page1710f330



ORLABS}

-

2.6.4. Test Result

REPORT No.: SZ21040341W12

The center frequency of spectrum is the band edge frequency and span is 2MHz, Record the max
trace into the test report.
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N5(5M)_DFT-s-OFDM_BPSK_Edge 1RB_Left | N5(5M)_DFT-s-OFDM_QPSK_Edge 1RB_Left
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Trig: Free Run AvglHold: 1000/1000 PSR O U s Trig: FreeRun AvglHold: 1000/1000
#Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.47 dB. Ref Offset 14.48 dB.
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1 815,00 MHz (823,00 MHz_|1.000 MHz|821.266667 MHz|-34.37 dBm | | -21.37 0B [ 815.00 MHz 823,00 MHz_|1.000 Mz |822.493333 MHz|-36.76 dBm [-2376 4B
PENE 824.00 MHz (82000 MHz 1000 kHz_|824.358333 MHz 17.49 dBm -1251dB 824.00 MHz 829,00 MHz |100.0 kHz_824.316667 MHz 16.66 dBm
= Jsmarus |
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s Trig: FreeR AvglHold: 100/100 22.005000000 Ghz - 100
PASS 1FGain:Low #Atten: 38 dB Radio Device: BTS PASS \FGainiLow Radio Device: BTS
Ref Offset 5.1 dB Ref Offset 14.48 dB.
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Spur | Range | StartFreq | StopFreq RBW  Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW | Frequency | Amplitude | ALimit
1 82300 MHz _|824.00 MHz _|51.00 kHz|823.960000 MHz |-3094dBm | |-17.94dB 1 2 82300 MHz _[824.00 MHz _|51.00 kiHz [823 991667 MHz |-26.64 dBm [-1364dB
PRNE 824.00 MHz (829,00 MHz 1000 kHz 824.383333 MHz 2.939 dBm -27.06 4B 82400 MHz 829,00 MHz _|100.0 kHz 824.258333 MHz | 14.02 dBm
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#Aten: 28 dB Radio Device: BTS PASS FGainiLow Radio Device: BTS
Ref Offset 14.44 dB Ref Offset 14.48 dB
10 dBidiv__Ref 30.00 dBm 10 dBiciv___Ref 30.00 dBm
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Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude A Limit Spur | Range | Start Freq RBW Frequency Amplitude
1 1 [844.00 MHz _[849.00 MHz _[100.0 kiHz |848 591667 MHz |16.24 dBm 1376 dB 1 [844.00 MHz 100.0 kHz |848 650000 MHz [15.54 dBm
2 2 85000 MHz  51.00 kHz |849.058333 MHz -21.85 dBm -8851dB 2 51.00 kHz 849013333 MHz |-27 23 dBm
3 3 850.00 MHz  |860.00 MHz  1.000 MHz 850.533333 MHz -34.07 dBm -21.07 dB 3 1.000 MHz 850.033333 MHz -36.82 dBm
‘sTaTus| status €3 Input Overload;ADC over range
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N5(5M)_DFT-s-OFDM_BPSK_Outer _ N5(5M)_DFT-s-OFDM_QPSK_Outer__
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Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None.
Trig: Free Run AvglHold: 100100 Lol S TR ig: Free Run AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 5.1 dB Ref Offset 14.48 dB.
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Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude A Limit Spur | Range StartFreq | StopFreq | RBW | Frequency | Amplitude | | ALimit
1 [844.00 MHz _[849.00 MHz [ 100.0 kHz [844.358333 MHz|2.206 dBm 27.79 0B [ [844.00 MHz _[849.00 MHz _[100.0 kHz|844.283333 MHz 1383 0Bm | [-16.17 dB

849.00 MHz 51.00 kHz |849.463333 MHz -38.51 dBm -2551d8 2 85000 MHz _|51.00 kHz 849.561667 MHz -32.32 dBm
860.00 MHz 1,000 MHz 851.850000 MHz -38.90 dBm -25.90 4B
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1 1 [84400MHz _[849.00 MHz _[100.0 kiHz [848 541667 MHz [16.39 dBm 136108 1 1 [844.00 MHz 84900 MHz [100.0 kiz[848 600000 MHz[1662dBm | |-13.38 dB.
2 2 850,00 MHz  100.0 kHz |849.363333 MHz -36.62 dBm 236208 2 850,00 MHz
ERNE 850.00 MHz (860,00 MHz__1.000 MHz |851.433333 MHz 43.48 dBm
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Trig: Free Rur Avg|Hold: 100/100 - FreeRun

#Atten: 38 dB. Radio Device: BTS PASS IFGain:Low #Atten: 28 dB
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10dBidiv____Ref 30.00 dBm
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T [644.00 Mriz_[849.00 Mz _[100.0 Kiiz[844.350000 Mz |-33 39 dBm | _|63.39dB [644.00 Mrz_[849.00 Mz _|100.0 kiiz[844 933333 Wiz 1770 dBm | |-28.23dB
2 2 849.00 MHz  |850.00 MHz  100.0 kHz 849911667 MHz -50.12 dBm -37.12dB 2 850.00 MHz  |100.0 kHz 849261667 MHz |-29.89 dBm
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N5(15M)_DFT-s-OFDM_BPSK_Edge 1RB_Left | N5(15M)_DFT-s-OFDM_QPSK_Edge_1RB_Le
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_Low_CH

AALIGH OFF T2:43:43 PHJun 26,2021 AL & s0n OC A AT OFF 12:44:22 PMun 26,2001
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.006000000 GHz Radio Std: None.
Trig: Free Run AvglHold: 100100 PSR O U s Trig: FreeRun AvglHold: 10001000
#Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.46 dB. Ref Offset 14.48 dB.
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829.00 MHz  100.0 kHz |824.425000 MHz 16.59 dBm -13.41dB

-2522dBm
100.0 kHz |824.483333 MHz | 17.00 dBm

A\ ALIGH OFF.

Center Freq: 22.005000000 GHz None W_C H
- Free ‘AvglHold: 1001100
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 1474 dB
10dBidiv___Ref 30.00 dBm P i Radio Sui. Nne
Log : 1001100
x PASS 3 Radio Device: BTS.
!
K
fi il Ref Offset 14.75 dB
T 7 W 10dBidiv___ Ref 30.00 dBm
J Log
L - !
e LT w N il
TSI ————— -y“‘ﬂ '
A i I Ty
e M
s B e w
'Start 815 MHz Stop 829 MHz
0
Spur | Range | StartFreq | StopFreq | RBW _ Frequency | Amplitude [ 2 Limit 200
i 823,00 MHz_[824.00 MHz_|150.0 kHz 823 695000 MHz [17.58 dBm [-4.576 48
|23 182400MHz 829.00 MHz 1000 kHz 828 541667 MHz 15.13 dBm 1487 d8 Start 815 MHz Stop 829 MHz,
Spur Range StartFreq  StopFreq | RBW | Frequency | Amplitude | ALimit
2 82300 MHz _[824.00 MHz _[150.0 kiHz [823 665000 MHz [-17.82 dBm |-4820 dB
824.00 MHz 829,00 MHz _|100.0 kHz 824.400000 MHz | 15.98 dBm

N5(15M)_DFT-s-OFDM_BPSK_Edge 1RB_Rig | N
ht_High_CH

5(15M)_DFT-s-OFDM_QPSK_Edge 1RB_Ri

ght_High_CH

12:46:05 PM Jun 26, 2021 [50@ DC A\ALIGN OFF
Centr Freq: 2005000000 GHz Radio Sta:None [Center Freq 22005000000 GHz | 00 GHa
Trig: Free Ru AvglHold: 100011000 SilerErgEe2i005 10000 IiGHz) — AvglHold: 1001100
#Atten: 28 dB. Radio Device: BTS PASS IFGain:Low Radio Device: BTS
Ref Offset 14.94 dB Ref Offset 16.06 dB
10 dBidiv. Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
P »
® - Y
o

20

00

400

'

e RO | w0 JM w ML e
UL | i
Start 844 MHz Stop 860 MHz, Start 844 MHz Stop 860 MHz,
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude || 4 Limit Spur | Range | StartFreq | Stop RBW _ Frequency Amplitude
i 54400 iz [546.00 Mz [100.0 ¥z [646 40166/ Wz 1646 dbm | |-13525 i [o4400 iz 1000 Kz [646 541667 Wz 1743 doim
2 2 849.00 MHz  |850.00 MHz  150.0 kHz | 849.066667 MHz -24.88 dBm -11.88 dB 2 150.0 kHz 849011667 MHz -19.87 dBm
3 1.000 MHz 850.183333 MHz -40.99 dBm
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB i3 suiding A Feivang Science Park, No.8 LongChang Road,
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N5(15M)_DFT-s-OFDM_BPSK_Outer_Full_Hig | N5(15M)_DFT-s-OFDM_QPSK_Outer_Full_Hi
h_CH gh_CH

A ALIGH OFF T2196:24 PHJun 26,2021 AL & s0n OC a A AT OFF 124720 PHun 26,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100 Lol S TR Trig: Free Run AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 5.1 dB Ref Offset 14.75 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 1 20
100 + 100
100 il gty
200 1
a0 E s
} 2
00 T foom
]
00 . - AN (S N N S
JO LT YT EE it
Start 844 MHz Stop 860 MHz, Start 844 MHz Stop 860 MHz
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude | | ALimit Spur | Range StartFreq | StopFreq | RBW | Frequency | Amplitude | | ALimit
1 844.00 MHz_[849.00 MHz_|100.0 kHz [844 575000 MHz |-48.37 dBm 7837 dB [844.00 MHz _[849.00 MHz _[100.0 kHz|845.908333 MHz | 0.137 dBm | |-30.14 0B
2 850,00 MHz | 150.0 kHz 849.925000 MHz -30.75 dBm
= Jsmarus |

N5(20M)_DFT-s-OFDM_BPSK_Edge_1RB_Left | N5(20M)_DFT-s-OFDM_QPSK_Edge _1RB_Le
_Low _CH ft Low_CH

AALIGN OFF 12:49:36 PV Jun 26,2021

R 1w Tso oo
enter Freq 22.005000000 GHz

[50Q DC A\ ALTGN OFF
Center Freg: 22006000000 Gz Radio sd: None [Center Freq 22.005000000 GHz ]
Trig: FreeRun AvglHold: 100011000 onter Frog 22,005000000 GHz
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 14.44 dB. Ref Offset 14.42 dB.

10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm
Log Log
2 )

-

. A

[ \ M

] 1\

§ | ]
o FARY i

I" ’ I L]
D, : L ¥ R
o I I 717,k

" |yl I
AL 8 — —— 1 i
500 ! o0 ] LWL N
Start 815 MHz

Stop 829 MHz Start 815 MHz Stop 829 MHz,

Spur | Range | StartFreq | StopFreq RBW | Frequency  Amplitude A Limit

1 815,00 MHz (823,00 MHz _|1.000 MHz [821.613333 MHz |-35.58 dBm 2256 B
2 823916667 MHz -22.13 dBm 912508
3 824.583333 MHz 16.42 dBm -13.58 dB

Spur | Range StartFreq | StopFreq |RBW  Frequency | Amplitude
1 815,00 MHz 823,00 MHz _|1.000 Mz 822866667 MHz|-32.63 dBm
2 200.0 kHz 823736667 MHz |-16.69 dBm
3 100.0 kHz 824 566667 MHz | 17.09 dBm

sTaTus|

Center Freq: 22.005000000 GHz Radio Std: None —
Trig: Free Run ‘Avg|Hold: 100/100
#Atten: 38 0B Radio Device: BTS
ef Offset 5.1 dB
10dBidiv___Ref 30.00 dBm P i Noma
Log -
2 PASS FGainiLow Radio Device: BTS
10
Ref Offset 14.91 dB
10 dBidiv. Ref 30.00 dBm
[ P N A | Log
¥ L a1 LAY 2
il y i "
T — A h
S——— i i ! i e ——————————
e
500 et o
[s00
Start 815 MHz Stop 829 MHz I ——
00
Spur | Range | StartFreq  StopFreq | RBW | Frequency Amplitude 3 Limit 00
1 823,00 MHz_|1.000 MHZ]821.280000 MHz|-32.99 dBm -19.99 4B
-1063dB Start 815 MHz Stop 829 MHz
829.00 MHz | 100.0 kHz 828 600000 MHz 1.826 dBm -28.17 dB

[ Limit
|-7.393dB
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N5(20M)_DFT-s-OFDM_BPSK_Edge_1RB_Rig

N5(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Ri
ht_High_CH

ght_High_CH

D ALIGN OFF 12:52:24 P Jun 26,2021 AL & s0n OC ALIGN OFF 12523 PHun 26,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.006000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100 Lol S TR ig: Free Run AvglHold: 1001100
#Atten: 28 dB. Radio Device: BTS PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 16.08 dB. Ref Offset 15.08 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 1 20
100 f'\ 1 100
0
. iy !
00
0 iy ]
&0

a0 ! i
00 1

1
| ) Ll n
500 MF WL I
soo Mia sl L WL‘ o

‘
an AMWM
Start 844 MHz

Stop 860 MHz, Start 844 MHz Stop 860 MHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency  Amplitude Spur | Range | StartFreq | Stop [RBW _ Frequency | Amplitude
1 [844.00 MHz _[849.00 Mz _[100.0 kHz [846 458333 MHz 1697 dBm [44.00 MHz_[849 0 100.0 kHz |848.408333 MHz[17.22 dBm
[849.00 MHz —[850.00 MHz | 200.0 kHz (849253333 MHz -33.73 dBm - [849.00 MHz 8500
860.00 MHz _1.000 MHz 850 366667 MHz -35.23 dBm

1652 dBm
850.00 MHz | 860.0( 1.000 MHz 850.283333 MHz |-34.41 dBm

N5(20M)_DFT-s-OFDM_BPSK_Edge FULL_R;

N5(20M)_DFT-s-OFDM_QPSK_Edge FULL_R
ght_High_CH

ight_High_CH

A\ LTGH OFF 01:03:26 P un 26,2021 S8 _oc AATGH O
Genter Freq: 22.005000000 GHz Radio Std: None [Center Freq 22.005000000 GHz |
oo Free Fum AvgiHold: 10000 enter Fi 22.005000000 GHz
#Atten: 28 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 16.05 dB. Ref Offset 15.06 dB.
10dBidiv____Ref 30.00 dBm 10dBidiv___ Ref 30.00 dBm
Log Log
2 B
0
100 [Ty e [t bt
! \
; - PR—
oo Biangreg” ™™ v Wb
s, S
500 e 00 —
600 . 0
Start 844 MHz Stop 860 MHz, Start 844 MHz Stop 860 MHz
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude A Limit Spur Range StartFreq  StopFreq |RBW  Frequency | Amplitude | ALimit
1 1 [84400MHz [849.00MHz _[100.0 kiHz [844.091667 MHz |-1.088 dBm -31.09dB 1 1 844.00 MHz 849,00 MHz |-31.09dB
2 2 850,00 MHz _ 200.0 kHz |849.073333 MHz -27.78 dBm 147808 849.00 MHz 850,00 MHz _|200.0 kHz 849.385000 MHz -27.45 dBm
ERNE 850,00 MHz (860,00 MHz _1.000 MHz |850.816667 MHz -28.84 dBm -15.84 0B
starus|

Low_CH

_Low_CH

AALIGN OFF

11:56:11 AMJun 29, 2021 A\ALIGN OFF
Center Freq: 22.005000000 GHz Radio Std: None enter Freq: 22.005000000 GHz None
T Frae RvaiHold: 100100 v Hold: 1001100
#Atten: 38 dB. Radio Device: BTS PASS " : Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
10 dBidiv. Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
P »
ﬂ
fi i l
|
|
s00 . . ,»I | - - | k
600 L 19 - 0.0 -
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range | Start Freq Stop Freq RBW \ Frequency Amplitude A Limit Spur Range StartFreq Stop Freq RBW Frequency Amplitude imit
i 24040 Gri |2 4960 Gh_ 1000 Wiz |2 404575353 GFiz |42 31 dbm | | 2931 a8 i 24540 Gz [24960 GHz |1 000 Wiz |2 495696667 Gz | 3596 dbm | | 2296 6B
24960 GHz. -16.38 dB 2 24960 GHz | 24990 GHz |1.000 MHz 2498600000 GHz |-29.08 dBm 08 dB
2.4990 GHz. 3 24990 GHz | 25000 GHz  |100.0 kHz 2499961667 GHz -23.15 dBm
25000 GHz  |2.5500 GHz  100.0 kHz | 2500333333 GHz 3.186 dBm 4 25000 GHz  2.5500 GHz  |100.0 kHz 2500333333 GHz |0.976 dBm
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N7(5M)_DFT-s-OFDM_BPSK_Outer_Full_Low_ | N7(5M)_DFT-s-OFDM_QPSK_Outer_Full_Low

Center Freq: 22.005000000 GHz Radio Std: None —
s Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 6.1 dB RL RE 509 DC ALIGN OFF 12:20:36 PMJun 29, 2021
(O apidy ___Ref 30.00 dBm He Radio S None
Log enter Freq 22.005000000 GHz v Hold: 100100
200 PASS Radio Device: BTS
Ref Offset5.1 dB
10 dB/div. Ref 30.00 dBm
100 L Log
1! 20
200 {
U 100
M \
500 - - ’,J i I
a0 } L !
Start 2.44 GHz Stop 2.55 GHz, A ‘\
A o,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude
1 24940 GHz 24960 GHz _|1.000 MHz |2.495776667 GHz |-38.20 dBm
2 24960 GHz | 24990 GHz  1.000 MHz |2 498905000 GHz -25.57 dBm Start 2.44 GHz Stop 2.55 GHz;
125000 GHz  100.0 kHz |2.499670000 GHz -28.50 dBm
25500 Ctiz_U100.0KHZ 12504500000 GHz L0 CCo dB Spur Range StartFreq  StopFreq | RBW Frequency Amplitude A Limit
1 24940 GHz |2.4960 GHz _|1.000 MHz |2 495963333 GHz |-40.35 dBm 27.35 dB
2 24960 GHz | 2.4990 GHz |1.000 MHz 2498740000 GHz |-28.24 dBm -18.24 dB
3 24990 GHz 25000 GHz  |100.0 kHz 2499758333 GHz -20.4:
4 25000 GHz | 2.5500 GHz  |100.0 kHz 2504166667 GHz -39.91

N7(5M)_DFT-s-OFDM_BPSK_Edge 1RB_Righ | N
t High_CH

7(5M)_DFT-s-OFDM_QPSK_Edge_1RB_Rig
ht_High_CH

RL RF 509 DC A\ ALIGN OFF 11:58:57 AM Jun 29, 2021 502 DC A\ALIGN OFF
enter Freq 22.005000000 GHz Center Freq: 22003000000 GHz Radio Std: None enter Freq 22.005000000 GHz
Trig: Free Run ‘AvglHold: 100/100
PASS \FGainLow #Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB

10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm

Log Log

2 P

o
100
20
It |

a0

0o LY LY

. : , - ol

’LL’ Wi

00 i | 0 e
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range | Start Freq Stop Freq | Frequency Amplitude Spur Range StartFreq
[ 25200 GHz 100.0 Kriz [2.569666667 GHz 0,656 dBm E
2 2 25700 GHz.

quency Amplitude ALimit
25200 GHz 569666667 GHz [3.378 dBm 2662 d8
100.0 kHz |2.570070000 GHz -25.61 dBm

570046667 GHz |-28.98 dBm 1898 dB
29.38 dBm 19.38 dB

3 3 25710 GHz | 2.5750 GHz

25700 GHz.
1.000 MHz | 2.572086667 GHz -31.34 dBm 25710 GHz.

sTaTus|

500 _DC A\ ALIGH OFF.
er Freq 22.005000000 GHz

5000000 GHz None h_C H
. AvglHold: 1001100
PASS IFGain:Low Radio Device: BTS
ef Offset 5.1 dB
10dBidiv___ Ref 30.00 dBm enter Freq: 2. G600 Gtz None
Log AvglHold: 1001100
x PASS Radio Device: BTS.
K
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
Log
oS B
0
Ll
00 . Mt B ™
500 s ‘
Start 2.52 GHz Stop 2.63 GHz hl
0 ot -
Spur  Range | StartFreq  Stop Freq Amplitude 0 et
25200 GHz_[2.5700 GHz_[100.0 kHz £10.17 dBm E
25700 GHz 25710 GHz | 100.0 kHz -36.11 dBm Start 2.52 GHz Stop 2.63 GHz;
25710 GHz 25750 GHz | 1.000 MHz 2.571746667 GHz -32.05 dBm
Spur  Range  StartFreq Freq | RBW Frequency Ampl
25200 GHz 100.0 kHz |2.567250000 GHz [10.0
25700 GHz 28
25710 GHz 1.000 MHz 2571340000 GHz |-30.41
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N7(10M)_DFT-s-OFDM_BPSK_Edge 1RB_Left

N7(10M)_DFT-s-OFDM_QPSK_Edge_1RB_Le
_Low_CH

ft Low_CH

R ALIGN OFF 120733 PW3un 25,2021 AL ® 500 0C AT O 1207196 PH3un 25,2021
‘Center Fre: 22.006000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100 (il TG 2L G ig: Free Run Avg|Hold: 100/100
#Atten: Radio Device: BTS PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
10g/diy___Ref 30.00 dBm 10y Ref 30.00 dBm
Log Log
200 1 20
100 1 100)
1 0
100 L L
20 I \ ‘
200 E n
!
) i i
I
o Ui |
Start 2.44 GHz Stop 2.55 GHz, Start 2.44 GHz Stop 2.55 GHz,
Spur | Range  StartFreq | StopFreq RBW | Frequency ‘Amplitude Spur Range StartFreq  Stop Freq Frequency Amplitude
1 24960 GHz _|2.4990 GHz _|1.000 MHz |2.498670000 GHz |-27.30 dBm 2.4960 GHz _|2.4990 GHz _|1.000 MHz |2.498825000 GHz |-26.74 dBm
24990 GHz |2.5000 GHz  200.0 kHz |2.499928333 GHz -20.30 dBm 2.4990 GHz. 200.0 kHz | 2.499986667 GHz |-21.03 dBm
25000 GHz _|2.5500 GHz  100.0 kHz |2.500416667 GHz 3.015 dBm 25000 GHz | 2.5500 GHz | 100.0 kHz 2.500416667 GHz | 1.699 dBm

N7(10M)_DFT-s-OFDM_BPSK_Outer_Full_Low

S0a_oC
[Center Freq 22.005000000 GHz

CH
0 GHz Radio Std: None W—
—-— ‘Avg|Hold: 100/100
PASS IFGain:Low Radio Device: BTS
RefOffset 6.1 dB 502 DC A\ALIGN OFF
[0 JRdy___Ref 30.00 dBm enter Freq 22.005000000 GHz
2 PASS Radio Device: BTS.
"
Ref Offset5.1 dB
10 dB/div Ref 30.00 dBm
I Log
I »
J ‘ 10
520 o u L L
e T
. I}
|l |
Start 2.44 GHz Stop 2.55 GHz: -"'w ‘
S . ./"‘lr s
Spur_ Range | StartFreq  StopFreq | RBW | Frequency Amplitude 3 Limit A —
2.4960 GHz _|2.4990 GHz 2
-1 Start 2.44 GHz Stop 2.55 GHz;
25000 GHz 25500 GHz | 100.0 kHz 2.504250000 GHz -4
Spur Range  StartFreq Stop Freq RBW Frequency Amplitude imit
i 24905 Griz_[2.4960 Gz_|1.000 Nz 2 493489333 Griz |42 66 dBm 068
2 24960 GHz | 24990 GHz |1.000 MHz 2498800000 GHz dBm 25dB
3 24990 GHz | 25000 GHz  |200.0 kHz 2499866667 GHz - i
4 25000 GHz | 2.5500 GHz  |100.0 kHz 2504500000 GHz |- 1i

N7(10M)_DFT-s-OFDM_BPSK_Edge 1RB_Rig

N7(10M)_DFT-s-OFDM_QPSK_Edge_1RB_Ri
ht_High_CH

ght_High_CH

o | v Two o
enter Freq 22.005000000 GHz

A\ ALIGN OFF_ 12:09:09 PMJun 29, 2021 A\ ALTGN OFF
Center Freq: 22.005000000 GHz Radio Std: None enter Freq: 22.005000000 GHz None
Trig: Free Run AvgiHold: 100100 ‘AvgHold: 100/100
PASS IFGain:Low #Atten: 38 dB Radio Device: BTS PASS : Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB

10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm

Log Log

2 P

1&

100

| =

/MI

100 ]

500 ﬂ ‘Lu_ﬁ_ . 00 ‘l, 1@.__* -

500 S L,.J 1 0 AL
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude Spur Range  StartFreq requency Amplitude ALimit
T 25200 Gz (25700 GHz _|100.0 kHiz [2.569583333 Griz 1633 dBm g 25200 Ghz 569583333 GHiz 0.604 dBm 292038
2 2 25700 GHz 25710 GHz 25700 GHz. 570018333 GHz |-23.99 dBm -13.99dB
3 3 25710 GHz  |2.5750 GHz __ 1.000 MHz |2.571013333 GHz -42.02 dBm 25710 GHz. -43.80 dBm -33.80 dB

sratus|
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N7(10M)_DFT-s-OFDM_BPSK_Outer_Full_Hig
h_CH

N7(10M)_DFT-s-OFDM_QPSK_Outer_Full_Hi
gh_CH

AAALIGN OFF 12724 PUJun 25,2021 AL ® 500 0C AATGr O 1227238 PHn 29,2001
‘Center Fre: 22.006000000 GHz Radio Std: None Center Frea: 22005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100 enter Freg 22.005000000 GHz e rig: Free Run Avg|Hold: 100/100
#Atten: 38 dB Radio Device: BTS PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
10 dB/diy___Ref 30.00 dBm 10 dm/giv___Ref 30.00 dBm
Log Log
200 1 20
100 1 100)
100
200 i ] ey ‘\‘
| ! \
00 Ly \
w00 N .. ) L e OO ]
[t
600 <
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz,
Spur | Range  StartFreq | StopFreq RBW | Frequency Spur Range StartFreq  StopFreq | RBW | Frequency " Amplitude | ALimit
1 25200 GHz _|2.5700 GHz | 100.0 kHz |2.563750000 GHz 1 2.5200 GHz _|2.5700 GHz | 100.0 kHz [2.566583333 GHZ‘ 12.87 dBm ‘ 42.87 dB
25700 GHz  |2.5710 GHz 25700 GHz | 2.5710 GHz | 200.0 kHz 2.570115000 GHz -38.79 dBm -28.79 dB
25710 GHz _ |2.5750 GHz _ 1.000 MHz |2.573120000 GHz -

N7(15M)_DFT-s-OFDM_BPSK_Edge_1RB_Left
_Low _CH

N7(15M)_DFT-s-OFDM_QPSK_Edge _1RB_Le
ft Low_CH

AALIGN OFF

RL R ]s0a DC 12:11:03 PMJun 25,2021
enter Freq 22.005000000 GHz

[508 _bC AATGH O
0000 GHz Radio Std: None [Center Freq 22.005000000 GHz |
oo Free Fum AvgiHold: 10000 enter Fi 22.005000000 GHz
PASS \FGalniLow #Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.
10dBidiv____Ref 30.00 dBm 10aBidiv___ Ref 30.00 dBm
Log Log
2 B
0

100 L L

20 : ‘ j

i

400

00 1 - S SR \

600 Tl 00 el

Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude Spur Range StartFreq  StopFreq | RBW Frequency Amplitude

1 24960 GHz_[2.4990 GHz _|1.000 MHz [2.498690000 GHz|-30.18 dBm 1 24960 GHz 24990 GHz _|1.000 MHz |2.498935000 GHz |-28.04 dBm
2 24990 GHz 25000 GHz 3000 kHz |2.499988333 GHz -18.52 dBm 2 24990 GHz 300.0 kHz  2.499960000 GHz -19.07 dBm
3 25000 GHz 25500 GHz 1000 kHz | 2.500416667 GHz 2.698 dBm 3 25000 GHz_ 2.5500 GHz__|100.0 kHz | 2.500500000 GHz | 1.509 dBm

starus|

E
er Freq 22.005000000 GHz

PASS Waintow Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv___Ref 30.00 dBm P i Noma
Log
P PASS Radio Devics: BTS
K
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
L Log
[ Y B
] | 0
] i
I | \ =
A bt Ay
o e | | y il \
S W il
Start 2.44 GHz Stop 2.55 GHz e M |
e .
Spur | Range | StartFreq | StopFreq | RBW | Frequency ‘Amplitude {00 e —
24960 GHz_[2.4990 GHz_|1.000 Miz|2.497715000 Grz|-34.74 dBm E
24990 GHz  2.5000 GHz 2357 dBm Start 2.44 GHz Stop 2.55 GHz,
25000 GHz 25500 GHz | 100.0 kHz_ 2513333333 GHz -14.42 dBm
Spur Range StartFreq  StopFreq | RBW Frequency Ampl
1 2.4960 GHz _|2.4990 GHz_|1.000 Mz 2498875000 Ghiz |-25.3
2 24990 GHz 300.0 kHz  2.499605000 GHz |-23.8-
3 25000 GHz 25500 GHz | 100.0 kHz_2.504583333 GHz -12.9
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N7(15M)_DFT-s-OFDM_BPSK_Edge_1RB_Rig
ht_High_CH

N7(15M)_DFT-s-OFDM_QPSK_Edge_1RB_Ri
ght_High_CH

= o () > = e =)
AALIGH OFF T2:12:52PHun 29,2021 AL & s0n OC A AT OFF T23:06 PHun 25,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100 Lol S TR ig: Free Run AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS PASS IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 1 20
100 + 100
100
r‘\ ' \
00 |
[
|
w0 - I
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range | StartFreq | StopFreq | RBW _ Frequency | Amplitude [ 2 Limit Spur | Range StartFreq | StopFreq | RBW | Frequency Amplitude |  ALimit
1 25200 GHz_[2.5700 GHz_|100.0 kHz |2.569500000 GHz|-0.137 dBm [-30.14 B 1 1 2.5200 GHz 25700 GHz _|100.0 kHz [2.569500000 GHz[ 1573 dBm | |-28.43 0B
2 2 25700 GHz 25710 GHz 3000 kHz 2.570006667 GHz -22.15 dBm 12,158 25700 GHz 25710 GHz _|300.0 kHz 2570071667 GHz -24.48 dBm -14.48 0B
= Jsmarus |

N7(15M)_DFT-s-OFDM_BPSK_Outer_Full_Hig
h_CH

gh_CH

l : RF u DC A\ ALIGN OFF_
enter Freq 22.005000000 GHz

12:30:42 PMJun 25,2021

[508 _bC AATGH O
Genter Freq: 22.005000000 GHz Radio Std: None [Center Freq 22.005000000 GHz |
s Trig: FreeRun AvglHold: 100/100 onter Frog 22,005000000 GHz
PASS 1FGain:Low #Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.

10dBidiv____Ref 30.00 dBm 10aBidiv___ Ref 30.00 dBm

Log Log

2 B

0

100

200 putr ey ] prdes g ‘\‘

1 \

- |

N P : o ] N L ]

e e
600 S | SCY
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | A Limit Spur Range StartFreq  StopFreq | RBW | Frequency Amplitude | ALimit
1 25200 GHz 25700 GHz | 100.0 kHz|2 559500000 GHz [-12.82 dBm |-42:82dB 1 1 25200 GHz _[25700 GHz _|100.0 kiHz [2.558083333 GHz [-14.36 dBm | |-44.36 0B
2 2 25700 GHz 25710 GHz 3000 kHz 2570038333 GHz -40.25 dBm 30258 25700 GHz 25710 GHz _|300.0 kHz 2570201667 GHz -39.76 dBm 2976 0B
usc starus|

N7(20M)_DFT-s-OFDM_BPSK_Edge 1RB_Left
_Low CH

N7(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Le
ft Low CH

AALIGN OFF

12:14:27 PV Jun 25,2021

R 1w Tso oo
enter Freq 22.005000000 GHz

508 _DC LALTGN O
Genter Freq: 22.005000000 GHz Radio Std: None [Center Freq 22.005000000 GHz | None
Trig: FreeRun AvglHold: 100/100 22.005000000 Ghz - FreeRun :
PASS IFGain:Low #Atten: 38 dB. Radio Device: BTS PASS IFGain:Low #Atten: 38 dB Radio Device: BTS.
Ref Offset 5.1 dB Ref Offset5.1 dB.

10dBidiv____Ref 30.00 dBm 10dBidiv___ Ref 30.00 dBm

Log Log

2 B

0

L1 L

=] =

o i I

0 \\ / ull

B — , — ———

600 L. 200 -
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude A Limit
1 24960 GHz 24990 GHz _|1.000 MHz [2.498715000 GHz|-29.65 dBm 1 24960 GHz _[24990 GHz _[1.000 MHz 2498995000 GHz |-31.91 dBm -2191dB
2 24990 GHz 25000 GHz  390.0 kHz |2.499975000 GHz -19.75 Bm 2 24990 GHz 25000 GHz |390.0 kHz 2.499995000 GHz -18.61 dBm 861008
3 25000 GHz 25500 GHz 1000 kHz_|2.500500000 GHz 0.809 dBm 3 25000 GHz 25500 GHz | 100.0 kHz_2.500583333 GHz 0.604 dBm 29.40 0B

starus|
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N7(20M)_DFT-s-OFDM_BPSK_Outer_Full_Low

I

N7(20M)_DFT-s-OFDM_QPSK_Outer_Full_Lo

=2 e
Center Freq: 22.005000000 GHz Radio Std: None —_—
T ‘Avg|Hold: 100/100
HA

IFGainLow Radio Device: BTS
S— ;'eflo:;??lt;':i;?n RL R [500 OC A\ALIGN 0FF 12:32:48 P un 29,2001 |
- ot Freq 2005000000 Rcio S one
Log enter Freq 22.005000000 GHz o Trig: FreeRum ‘AvelHold: 1001100
20 PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
100
Ref Offset5.1 dB.
10 dB/div Ref 30.00 dBm
L Log
hespdpen nper -0
J [ 100
, Mv-!"wuv Wy -
S ‘ ek . i
'Start 2.44 GHz Stop 2.55 GHz L
R L
Spur_| Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit -
1 2.4960 GHz _|2.4990 GHz _|1.000 Mz 2.498960000 GHz|-29.04 dBm 19.04 dB
2 24990 GHz 25000 GHz  390.0 kHz |2 499536667 GHz |-27.43 dBm -17.43dB Start 2.44 GHz Stop 2.55 GHz;
3 25000 GHz 25500 GHz | 100.0 kHz_ 2.504750000 GHz -13.41 dBm -43.41d8
Spur | Range StartFreq | StopFreq | RBW _ Frequency ‘Amplitude A Limit
1 24905 GHz_[2.4960 GHz _|1.000 MHz|2.495019167 GHz |-40.12 dBm 271208
2 24960 GHz 1.000 MHz 2498955000 GHz |-27.48 dBm 7.48 B
3 24990 GHz 300.0kHz 2.499798333 GHz -24.1
4 25000 GHz 25500 GHz | 100.0 kHz_2.504666667 GHz -12.6
CHL=

[smarus|

N7(20M)_DFT-s-OFDM_BPSK_Edge 1RB_Rig
ht_High_CH

N7(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Ri
ght_High_CH

AALIGN OFF

R 1w Tso oo
enter Freq 22.005000000 GHz

12:16:07 PMJun 29, 2021 [50@ DC A\ALIGN OFF
Genter Freg: 22005000000 GHe Radio S None [Center Freq 22.005000000 GHz ]
oo Free Fum AvgiHold: 10000 enter Fi 22.005000000 GHz

PASS \FGalniLow #Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS

Ref Offset5.1 dB Ref Offset5.1 dB
10 dBidiv. Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
p »

100

20

00

400

i . v/ —— | T 8

. AL
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | A Limit Spur Range StartFreq  StopFreq | RBW | Frequency Amplitude | ALimit
1 25200 GHz _[2.5700 GHz | 100.0 kHz |2 569416667 GHz [3.003 dBm |-27.00dB 1 1 25200 GHz _[25700 GHz _[100.0 kiHz [2.569416667 GHz [1869dBm | |-2813 B
2 2 25700 GHz 25710 GHz _390.0 kHz 2570028333 GHz -23.80 dBm 1380 4 25700 GHz 25710 GHz _|390.0 kiHz 2570026667 GHz -24.61 dBm 146108
usc

sTaTus|

N7(20M)_DFT-s-OFDM_BPSK_Outer_Full_Hig

h_CH gh_CH

A\ ALIGN OFF 12:39:30 PMJun 29, 2021 A\ALIGN OFF
Center Freq: 22.005000000 GHz Radio Std: None None
Teig: FreeRun ‘AvglHold: 100/100
#ncten: 3808 "o Radio Device: BTS PASS : Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
10 dBidiv. Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
2 »
o
100
s 2N P ; = ]
\
100 Ly |
o . ol \..MM'N\ o o —
0.0 frmrerr e farmezm A : i
Start 2.52 GHz Stop 2.63 GHz, Start 2.52 GHz Stop 2.63 GHz;
Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | A Limit Spur Range StartFreq requency Amplitude A Limit
1 25200 GHz _[2.5700 Griz_|100.0 kiz |2.550500000 Griz| 13,66 dBm | |-43.66 4B 1 25200 Gz 554666607 Giiz |-13.21 dBm 432108
2 2 25700 GHz  |25710 GHz  390.0 kHz |2 570495000 GHz -36.20 dBm -26.20 dB 2 25700 GHz. 570740000 GHz |-35.56 dBm -25.56 dB
3 25710 GHz. -39.57 dBm -29.57 dB
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N38(20M)_DFT-s-OFDM_BPSK_Edge_1RB_Le

ft Low_CH

04:20:20 PMJun 25, 2021
Radio Std: None

ANALIGH OF
‘Center Freq: 22.00500(
Trig: Free Run
#Atten: 38 dB

0000 GHz
Avg|Hold: 1001100
Radio Device: BTS

Ref Offset5.1 dB.
10 dl Ref 30.00 dBm
og

200,
100

idiv

Start 2.545 GHz

Stop 2.59 GHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency | Amplitude [ A Limit
1 25600 GHz 25700 GHz 3900 kiz|2.569968333 GHz|-26.07 dBm [16.07 a5
2 5 25700 GHz 25900 GHz 1000 Kz 2.570866667 GHz -0.432 dBm 3043 dB

)

N38(20M)_DFT-s-OFDM_QPSK_Edge_1RB_L
eft Low_CH

& s0n OC A AT OFF 4:20:39 PMun 29,2021 |
ot Freq 2005000000 Rcio S ene
enter Freq 22.005000000 GHz S e v Hold: 100100
PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB.
10 dB/div Ref 30.00 dBm
Log
20
100

‘% ] A

Stop 2.50 GHz

Start 2.545 GHz

Spur A Limit

16.17 dB
273208

Range StartFreq | StopFreq |RBW | Frequency | Amplitude |
4 25690 GHz_|25700 GHz _|390.0 kHz 2569955000 GHz|-26.17 dBm

25700 GHz 25000 GHz _|100.0 kHz|2.570933333 GHz 2.682 dBm

N38(20M)_DFT-s-OFDM_BPSK_OQuter_Full_Lo

w_CH

AALIGN OFF 04:20:52 PV Jun 25,2021

Center GHz Radio Std: None
Trig: Free AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
on . 5
o [ | N S I
1 il D AL
a0 | i
400
= 1 I
500 T | L
600 .
Start 2.545 GHz Stop 2.59 GHz
Spur | Range | StartFreq | StopFreq RBW | Frequency Ampl
1 25650 GHz _[2.5690 GHz _|1.000 MHz [2.567406667 GHz|-38 4
2 25690 GHz 25700 GHz  390.0 kHz |2.569980000 GHz -30.8
3 25700 GHz 25900 GHz 1000 kHz | 2.570900000 GHz -6.59:

sTaTus|

ow_CH

[500_DC AALTGN o7
enter Fi 22.005000000 GHz

PASS

Radio Device: BTS

Ref Offset5.1 dB
10dB/div__ Ref 30.00 dBm
Log
)
0
. |
[ [ NEW A A e P M T
] AR TR )
I [
oA | s P P w \
{00
Start 2.545 GHz

Stop 2.59 GHz;

Spur | Range _ Start Freq
1 25650 GHz
2 25690 GHz
3 25700 GHz.

| StopFreq | RBW Frequency Amplitude
1,000 MHz |2 566860000 GHz |-43 27 dBm
390.0kHz 2569991667 GHz -30.51 dBm
100.0 kHz 2570866667 GHz -3.123 dBm

ALimit

3327 d8
20518
331208

125900 GHz

N38(20M)_DFT-s-OFDM_QPSK_Edge_1RB_RIi
ght_High_CH

AALTON OFF 04:22:13 i un 29,2021
Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Rur AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
T
00 J :
|
200 1 b
a0 Tt
400 1 /
h |
\ {
600
Start 2.6 GHz Stop 2.645 GHz,
Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | ALimit
1 26000 GHz _[2.6200 GHz | 100.0 kHz |2 619033333 GHz [0.854 dBm |29.15 dB
2 2 26200 GHz 26210 GHz__390.0 kHz 2.620116667 GHz -27.83 dBm 17838
usc

sTaTus|

gh_CH

AALTGN o7

None
PASS Radio Device: BTS.
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
Log
B
0
fr T
R R Y !
T Py AN !
ety
ol \“vm TRy
200 .
Start 2.6 GHz Stop 2.645 GHz,
Spur Range StartFreq  StopFreq | RBW requency Amplitude imit
1 26000 GHz 26200 GHz _|100.0 kHz |2.601033333 GHz|6.231 dBm 3623 dB
2 26200 GHz 620786667 GHz -40.36 dBm -30.36 0B
3 26210 GHz 622866667 GHz |-38.77 dBm
4 2250 GHz 26400 GHz_|1.000 MHz 2.630875000 GHz |-40.49 dBm
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N38(20M)_DFT-s-OFDM_BPSK_Outer_Full_Hi
gh_CH

N38(20M)_DFT-s-OFDM_QPSK_Outer_Full_H
igh_ CH

=Te) =)
D ALIGN OFF 426145 PiJun 29,2021 AL & s0n OC 42232 Poun 25,2021
Center Freq: 22.005000000 GHz Radio Std: None Radio Std: None
o Free Fam AviHold: 10000 [Center Freq 22.005000000 GHz
#Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.
10 dB/diy___Ref 30.00 dBm 10dBidiv___ Ref 30.00 dBm
Log Log
20 1 1 20
100 100
0
o[ . { .
oo I P R RV R ] | SR N T P ]
Y A gy ey W iy A i i
00| E
‘ ' & S
ol Y\ P b u ™) b LR b
ot e
00
Start 2.6 GHz Stop 2.645 GHz, Start 2.6 GHz Stop 2.645 GHz
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit Spur_ Range | StartFreq | Stop Freq Frequency ‘Amplitude imit
[ 2.6000 GHz_[2.6200 GHz_|100.0 kHz [2.600966667 GHz|-6.020 dBm 36,028 1 2.6000 GHz 26200 GHz 600033333 GHz|-5.856 dBm a5
2 2 26200 GHz 26210 GHz | 390.0 kHz | 2.620035000 GHz -39.86 dBm 2086 4B 2 26200 GHz 620121667 GHz |-41.78 dBm B
ERE 26210 GHz 26250 GHz  1.000 MHz |2.622500000 GHz -38.58 dBm -28.58 4B 3 622666667 GHz -39.63 dBm
44 26250 GHz_|2.6400 GHz__1.000 MHz | 2.630175000 GHz -41.90 dBm -28.90 dB 4 26250 GHz 26400 GHz _|1.000 MHz 2.626625000 GHz |-40.35 dBm
= smarus)
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N38(40M)_DFT-s-OFDM_BPSK_Edge_1RB_Le

ft Low_CH

o] it
ANALIGH OF 04:20:26 PM1un 23,2021
‘Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
#Atten: 38 dB Radio Device: BTS

Ref Offset5.1 dB.
10 dl Ref 30.00 dBm
og

200,

idiv

100

Start 2.545 GHz

Stop 2.59 GHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency | Amplitude [ A Limit
1 25600 GHz 25700 GHz 3900 kiz|2.569968333 GHz|-26.07 dBm [16.07 a5
2 5 25700 GHz 25900 GHz 1000 Kz 2.570866667 GHz -0.432 dBm 3043 dB

)

N38(40M)_DFT-s-OFDM_QPSK_Edge_1RB_L
eft Low_CH

A\ATGN oF 04:20:39 P11 Jun 29,2021

% 500 0c
enter Freq 22.005000000 GHz

Center Freq: 22.006000000 GHz Radio Std: None
rig: Free Run AvglHold: 1001100
PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB.
10 dB/div Ref 30.00 dBm
Log
20
100

‘% ] A

Stop 2.50 GHz

Start 2.545 GHz

Spur A Limit
1617 0B
-27.32dB

Range StartFreq | StopFreq |RBW | Frequency | Amplitude |
4 25690 GHz_|25700 GHz _|390.0 kHz 2569955000 GHz|-26.17 dBm

25700 GHz 25000 GHz _|100.0 kHz|2.570933333 GHz 2.682 dBm

N38(40M)_DFT-s-OFDM_BPSK_Outer Full_Lo

w_CH

AALIGN OFF 04:20:52 PV Jun 25,2021

Cen GHz Radio Std: None
Trig: Free AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
on . 5
o [ | N S I
1 il D AL
a0 | i
400
= 1 I
500 T | L
600 .
Start 2.545 GHz Stop 2.59 GHz
Spur | Range | StartFreq | StopFreq RBW | Frequency Ampl
1 25650 GHz _[2.5690 GHz _|1.000 MHz [2.567406667 GHz|-38 4
2 25690 GHz 25700 GHz  390.0 kHz |2.569980000 GHz -30.8
3 25700 GHz 25900 GHz 1000 kHz | 2.570900000 GHz -6.59:

sTaTus|

ow_CH

[500_DC AALTGN o7
enter Fi 22.005000000 GHz

PASS

Radio Device: BTS

Ref Offset5.1 dB
10dB/div__ Ref 30.00 dBm
Log
)
0
. |
[ [ NEW A A e P M T
] AR TR )
I [
oA | s P P w \
{00
Start 2.545 GHz

Stop 2.59 GHz;

Spur | Range _ Start Freq
1 25650 GHz
2 25690 GHz
3 25700 GHz.

| StopFreq | RBW Frequency

Amplitude ALimit

3327 d8
20518
331208

25690 GHz__|1.000 MHz 2566860000 GHz [ -43.27 dBm

390.0 kHz 2.569991667 GHz|-30.51 dBm

125900 GHz_|100.0 kHz 2570866667 GHz |-3.123 dBm

N38(40M)_DFT-s-OFDM_QPSK_Edge_1RB_RIi
ght_High_CH

AALTON OFF 04:22:13 i un 29,2021
Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Rur AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
T
00 J :
|
200 1 b
a0 Tt
400 1 /
h |
\ {
600
Start 2.6 GHz Stop 2.645 GHz,
Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | ALimit
1 26000 GHz _[2.6200 GHz | 100.0 kHz |2 619033333 GHz [0.854 dBm |29.15 dB
2 2 26200 GHz 26210 GHz__390.0 kHz 2.620116667 GHz -27.83 dBm 17838
usc

sTaTus|

gh_CH

AALTGN o7

PASS

10 d

Radio Device: BTS

ef Offset 5.1 dB.

R
fdiv Ref 30.00 dBm

oo pute ]
My et

ety
ol \\“ m L Ly
200 .
Start 2.6 GHz Stop 2.645 GHz,
Spur Range StartFreq  StopFreq | RBW requency Amplitude imit
1 26000 GHz 26200 GHz _|100.0 kHz |2.601033333 GHz|6.231 dBm 3623 dB
2 26200 GHz 620786667 GHz -40.36 dBm -30.36 0B
3 26210 GHz 622866667 GHz |-38.77 dBm
4 26250 GHz 26400 GHz__|1.000 MHz 2.630875000 GHz |-40.49 dBm
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N38(40M)_DFT

-s-OFDM_BPSK_Outer_Full_Hi
gh_CH

N38(40M)_DFT-s-OFDM_QPSK_Outer_Full_H

igh CH

[ Vo Spectm Anlyzer - Spurios Emions =15 ) [ Koot spectum AmayzerSpurious Emisions =5
W Isoa 0C SESEINT] LG OFF 04:26:46 P 3un 25,2021 AL 00 _oc I SEIT Aaeror 42232 Poun 25,2021
[Center Freq 22.005000000 GHz Center Freq; 22005000000 GHz Radio Std: None [Center Freq 22.005000000 GHz ] Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100 Trig: FreeRun AvglHold: 100/100
IFGainiLow #Atten: 38 dB Radio Device: BTS FGainLow #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.
10 dBidiv___Ref 30.00 dBm 10cB/div___Ref 30.00 dBm
Log Log
200 2
100 —
AENEY TN P EAP PN o} -1 ol
o 0
. ,}
& 0
Start 2.6 GHz Stop 2.645 GHz, Start 2.6 GHz Stop 2.645 GHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency ‘Amplitude A Limit Spur | Range  StartFreq | StopFreq | RBW | Frequency Amplitude  Limit
2 2 26200 GHz 26210 GHz | 390.0 kHz | 2.620035000 GHz -39.86 dBm 2086 dB 2 2 26200GHz 26210 GHz |390.0kHz 2620121667 GHz -41.78 dBm 3178 dB
3 s 26210 GHz 26250 GHz  1.000 MHz |2.622500000 GHz -38.58 dBm 28.58 4B 3 3 26210 GHz 26250 GHz |1.000 MHz 2.622666667 GHz |-30.63 dBm 20638
44 26250 GHz_|2.6400 GHz__1.000 MHz | 2.630175000 GHz -41.90 dBm 28.90 dB 4 26250 GHz_ 2.6400 GHz _|1.000 MHz 2626625000 GHz |-40.35 dBm -27.35d8
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Keyaght Spectram Anayzer - Spurioss Emicions
T v D

IFGain:

Ref 40.00 dBm

Mmoot ol S b

Spur |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude
25650 GHz 12,5690 [1.000 Wiz |2 GHiz|29.75 dBm 75

et AATG 06:57:26 PM 0109, 2021
Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run Avgl

B

Marker
Hold:>101
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W\J \M :

b Ve
o

Spur |
1

1.000 MHz

Keyeight Spectrum Anslyzer - Spuraus Emizions
=

ANIG 06:55:41 P Jul 09, 2021

C T senseant]
Center Freq:

Ref 40.00 dBm

B

Range | Start Freq
2 2 He

Aot

[StopFreq [RBW | Frequency

25600 GHz

25700 GHz

Radio Std: None

AvglHold:>10110

Trig: Free Run
& IFGainLow __#Atten: 10 dB Radio Device: BTS

Stop 2.61 GHz|

[ Amplitude [
3
2200d8
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ow CH

eyaght Spectrum A
T

IFGain:

Ref 40.00 dBm

W

ol e

Spur | Range | StartFreq | Stop Freq | RBW. | Amplitude A
5 ° o0 Mizl25 5 5

GHz

NSENT] MALTGN OFF
Center Freq: 22005000000 GHz
FreeRun AvglHold:>10/10

06:58:14 PMul 09, 2021
Radio Std: None

Marker

Low *_#Atten: 10dB Radio D TS

AP N it

GHz 62.36 dBm

5dBm
91dBm

Keyight Spectrm Anslyzer
=

purious Emizions

T senseant]
Center Freq:

Ref 40.00 dBm

Spur | Range | Start Freq
i

g

[StopFrea [RBW

AN

06:58:43 PH 0l 09, 2021
Radio Std: None

AvglHold:>10110

G Trig: FreeRun
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i SENSENT LIGN OFF _[07:12:39 PM1 09,2021
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' Veyeight Spectum Analyze - Spurious Emizions
2
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Center Freq: Radio Std: None
AvglHold:>1010
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Ref 40.00 dBm
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[ Xyeigh:Spectram Anlyzer - Spurious Emisions T= o
AL Sesen] RALTGN OFF 05:35.06 PMun 26,2021
[Center Freq 22.005000000 GHz | Center Freq: 22.005000000 GHz Radio Std: None
ICenter Freq 22.005000000 GHz s Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 26 dB Radio Device: BTS
Ref Offset 17.43 dB
10 dBidiv Ref 30.00 dBm
Log T
. }
I
I
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude ALimit
2 5 24950 GHz 24960 GHz 2000 Kz 2495975000 GHz -17.61 dBm 461108
E 24960 GHz 25960 GHz__1.000 MHz 2.497000000 GHz 23.56 dBm 6438 4B

N41(20M)_DFT-s-OFDM_QPSK_Edge 1RB_L
eft Low_CH
e o e 7 ——

a nter Freq: 22.00500(
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IFGain:Low #Atten: 26 dB

Radio Device: BTS

Ref Offset 17.43 dB
10 dB/div Ref 30.00 dBm
Log

Start 2.391 GHz Stop 2.596 GHz,

Spur | Range | StartFreq | StopFreq |RBW  Frequency Amplitude A Limit
2 2 24900 GHz 24950 GHz |1.000 MHz 2494158333 GHz |-33.69 dBm 2069 d8
3 3 24950 GHz | 24960 GHz |200.0 kHz 2495906667 GHz |-17.72 dBm 471808
4 4 24960 GHz | 2.5960 GHz _|1.000 MHz 2497000000 GHz |20.07 dBm 9932 dB
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N41(20M)_DFT-s-OFDM_BPSK_Outer_Full_Lo

N41(20M)_DFT-s-OFDM_BPSK_Edge_1RB_R
w_CH

ight_High_CH

A ALIGN O 60343 P Jun 26,2021 AL & s0n OC ALIGN OFF 54025 PHun 26,2021 1
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100 PSR O U s Trig: FreeRun AvglHold: 1001100
#Atten: 24 dB. Radio Device: BTS PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 18.06 dB. Ref Offset 18.06 dB.
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Start 2.391 GHz Stop 2.596 GHz, Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit Spur | Range StartFreq | StopFreq | RBW _ Frequency ‘Amplitude A Limit
23910 GHz_[2.4900 GHz 2.86 dBm 7.862 08 2.5000 GHz_2.6900 GHz _|1.000 MHz|2.689000000 GHz [21.23 dBm 8770 4B
2.4900 GHz 4.94 dBm 119408 26900 GHz 300.0kHz 2690018333 GHz |-16.92 dBm 6915d8
24950 GHz |2.4960 GHz 6,55 dBm 26010 GHz 1.000 MHz 2692520000 GHz -
24960 GHz 25060 GHz _1.000 MHz | 2.513500000 GHz 10.25 dBm 26050 GHz 27100 GHz_|1.000 MHz 2.697875000 GHz

N41(20M)_DFT-s-OFDM_QPSK_Edge_1RB_R}i
ght_High_CH

gh_CH

AALIGN OFF

RL R ]s0a DC 05:40:36 PM Jun 28, 2021
enter Freq 22.005000000 GHz
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Center Freg: 22006000000 Gz Radio su: None [Center Freq 22.005000000 GHz ]
L Somerrr 2 i — enter Freq 22.005000000 GHz
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS PASS Radio Devics: BTS
Ref Offset 18.06 dB. Ref Offset 18.06 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm
Log Log
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Start 2.59 GHz Stop 2.795 GHz, Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude Spur Range StartFreq  StopFreq | RBW Frequency Amplitude imit
i 25900 GHz _[2.6900 GHz _|1.000 MHz 2688833333 GHz| 18.81 dBm 1 25900 GHz 1.000 MHz |2 670666667 GHz [10.94 dBm 19.06 dB
2 2 26900 GHz 26910 GHz | 390.0 kHz | 2690060000 GHz -13.62 dBm 2 26900 GHz 390.0kHz 2690816667 GHz -23.47 dBm 13478
ERNE 26910 GHz 26950 GHz__1.000 MHz | 2.692180000 GHz 21.32 dBm 3 26910 GHz 1.000 MHz 2692806667 GHz -

4 26950 GHz 27100 GHz__|1.000 MHz 2.696600000 GHz -

sTaTus|

N41(30M)_DFT-s-OFDM_BPSK_Edge_1RB_Le
ft_ Low_CH

ow_CH

AALIGN OFF

RL R ]s0a DC 05:42:10 PMJun 28, 2021
enter Freq 22.005000000 GHz

AATGH O
Center Freq: 22005000000 GHz Radio Std: None enter Freq: 22.005000000 GHz None
Trig: Free Run AvglHold: 100011000 AvglHold: 1000/1000
PASS 1FGain:Low #Atten: 26 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 17.5 dB Ref Offset 17.89 dB.
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Start 2.391 GHz Stop 2.596 GHz, Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq | StopFreq RBW | Frequency mplitude A Limit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
1 1 23910 GHz 24900 GHz _|1.000 MHz [2.489010000 GHz|-39.74 dBm 1474dB 1 3 24950 GHz 3000 kHz [2495783333 GHz|-2294dBm | |-9.938 dB

2 2.4900 GHz 1.000 MHz 2494983333 GHz -36.25 dBm 232508 24960 GHz 25960 GHz _|1.000 MHz 2496833333 GHz 8.555 dBm
24950 GHz aBm
24960 GHz 25960 GHz _1.000 MHz |2.496833333 GHz 14.49 dBm
starus|
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D ALIGH OFF 0514424 PMun 28,2021
‘Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
#Atten: 24 dB Radio Device: BTS
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Start 2.50 GHz Stop 2.795 GHz.
Spur | Range | StartFreq | StopFreq  RBW | Frequency ‘Amplitude A Limit
25900 GHz _|2.6900 GHz _|1.000 MHz |2.688500000 GHz | 19.88 dBm 10.12dB
26900GHz 26910 GHz  620.0 kHz |2.690020000 GHz -16.57 dBm -6.572dB
26910GHz 26950 GHz  1.000 MHz |2.692226667 GHz -24.00 dBm -14.00 dB
4 26950 GHz 27100 GHz _ 1.000 MHz | 2.697600000 GHz -41.01 dBm -28.01dB

o
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ght_High_CH
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L R 500 DC
enter Freq 22.005000000 GHz

ALIGN OFF

T=Te =l
i 20,2021

05:4435 01
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Start 2.59 GHz Stop 2.795 GHz,
Spur | Range StartFreq | StopFreq | RBW _ Frequency ‘Amplitude Limit
1 2.5900 GHz_[2.6900 GHz _|1.000 MHz|2.688500000 GHz | 14.45 dBm 55548
2 26900 GHz 26010 GHz 6200 kHz |2.690100000 GHz -18.32 dBm 3238
3 26010GHz 26050 GHz |1.000 MHz 2.691993333 GHz -
4 26050 GHz 27100 GHz__|1.000 MHz 2.695800000 GHz |4

N41(30M)_DFT-s-OFDM_BPSK_Outer_Full_Hi
gh_CH

AALTGN OFF
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E
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Spur | Range | Start Freq Stop Freq RBW ‘ Frequency Amplitude A Limit
T |1 |25900GHz [26900 Gz [1.000 Niz|2 661333333 Griz | 1274 dBm 72608
2 26900 GHz | 26910 GHz 03 dBm -16.03 dB
26910 GHz. 1.000 MHz |2 694526667 GHz -2
26950 GHz  |2.7100 GHz  1.000 MHz 2699150000 GHz -2¢

sTaTus|
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Spur  Range | Start Freq StopFreq | RBW | Frequency Amplitude Limit

1 25900 Gz 26900 GHz _|1.000 Wiz [2.660833333 Gz [11.46 dBm 1654 dB
2 26900 GHz 26910 GHz  620.0 kHz 2.690033333 GHz -31.96 dBm - dB
3 26910 GHz 26950 GHz | 1.000 MHz |2.691880000 GHz -26.
4 26950 GHz 27100 GHz __ 1.000 MHz |2.696200000 GHz -24.

N41(40M)_DFT-s-OFDM_BPSK_Edge 1RB_Le
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o | v Two o
enter Freq 22.005000000 GHz

AALTGN OFF
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Trig: Free Run Avg|Hold: 1000/1000
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Radio Device: BTS
Ref Offset 175 dB
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Start 2.391 GHz

Stop 2.596 GHz

Spur |Range | StartFreq | StopFreq  RBW | Frequency Amplitude Limit
1 1 23910 GHz _[2.4900 GHz 3.04 dBm 18.04 dB
2 2.4900 GHz 1.000 MHz | 2.494908333 GHz -39.56 dBm 26,56 dB
24950 GHz 390.0 kHz |2.495993333 GHz -21
2.4960 GHz 25060 GHz _1.000 MHz 2.497000000 GHz 12.

sTaTus|

N41(40M)_DFT-s-OFDM_QPSK_Edge 1RB_L

eft Low_CH

500 _DC A\ ALIGH OFF.
q 22.005000000 GHz

PASS IFGainiLow
Ref Offset 17.49 dB

0 dmidiv_ Ref 30.00 dBm

Log

B i

t

5
[N il s

500
Start 2.391 GHz Stop 2506 GHz,
Spur | Rangs | StartFreq | StopFreq TFrequency | Amplitude Cimit
1 23910 Giz_[2.4900 GHz_|1.000 Mz 2.486185000 Griz|-35.61 dBm | [-10.61 d
2 24900 Gz 24950 GHz 1,000 Mz 2.493183333 Gz -36.55 dBm 355 08
3 24950 Gz 24960 GHz | 390.0 iz | 2495971667 Gz -19.68 dBm
4 24960 Gz 2.5060 GHz_|1.000 MiHz |2.496833333 Gz | 16.79 dBm
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N41(40M)_DFT-s-OFDM_BPSK_Outer_Full_Lo
w_CH

N41(40M)_DFT-s-OFDM_QPSK_Outer_Full_L
ow_CH

A ALIGN O 05:49:53 P Jun 26,2021 AL & s0n OC ALIGN OFF 55004 PHun 26,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100 PSR O U s Trig: FreeRun AvglHold: 1001100
#Atten: 24 dB. Radio Device: BTS PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 18.06 dB. Ref Offset 18.06 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
20 1 20
100 + 100
P ey . P,
00 \
A ]
e ’ \r’ﬁ T &
w00 ..Aﬂ | LRI LT
e o " foy s, L
Start 2.391 GHz Stop 2.596 GHz, Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq | RBW | Frequency ‘Amplitude A Limit Spur | Range | StartFreq | Stop Freq Frequen ‘Amplitude A Limit
1 2.4900 GHz_[2.4950 GHz _|1.000 MHz 2.494550000 GHz|-29.17 dBm 16.17 B 1 23910 GHz_[2.4900 GHz 38.60 dBm 1360 dB
24950 GHz 24960 GHz | 390.0 kHz |2.495886667 GHz -17.53 dBm -4.526 4B 2 24900 GHz 1.000 MHz 2493283333 GHz -32.01 dBm 1901 dB
24960 GHz 25060 GHz _1.000 MHz | 2.517000000 GHz 7.184 dBm 228248 3 24950 GHz 300.0kHz 2495548333 GHz 20,81 dBm 7.808dB
4 24960 GHz 1.000 MHz 2520000000 GHz | 7.295 dBm 2271d8

N41(40M)_DFT-s-OFDM_BPSK_Edge 1RB_Ri | N41(40M) DFT-s-OFDM_QPSK_Edge 1RB_

ght_High_CH Right_High_CH

AALIGN OFF

05:51:50 piun 26,2021 S8 _oc LALTGN O
Genter Freq: 22.005000000 GHz Radio Std: None [Center Freq 22.005000000 GHz |
o TR v Hold: 100011000 enter Fi 22.005000000 GHz
#Atten: 24 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 18.06 dB. Ref Offset 18.06 dB.

10dBidiv____Ref 30.00 dBm 10dBidiv___ Ref 30.00 dBm
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600 | 00
Start 2.59 GHz Stop 2.795 GHz, Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
1 25900 GHz _[2.6900 GHz _|1.000 MHz [2.688833333 GHz[16.11dBm | |-13.89dB 1 1,000 MHz |2.689000000 GHz [16.39dBm | |-1361dB
2 2 26900 GHz 26910 GHz 8200 kHz_| 2690035000 GHz -16.27 dBm 6.274 4B 26900 GHz 26910 GHz 8200 kHz_2.690011667 GHz -14.69 dBm

usc starus|

N41(40M)_DFT-s-OFDM_BPSK_Outer_Full_Hi

gh_CH igh_CH

AALIGN OFF

06:23:29 PMJun 28, 2021 A\ ALTGN OFF
Center Freq: 22.005000000 GHz Radio Std: None enter Freq: 22.005000000 GHz None
Trig: Free Run AvgiHold: 100100 ‘AvgHold: 100/100
#Atten: 24 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset 18.06 dB Ref Offset 18.06 dB
10 dBidiv__Ref 30.00 dBm 10 dBiciv___Ref 30.00 dBm
Log Log T
2 P ]
0
b 4 o [ A
[ / o i
100
i — N
300 -
e M vy 1
oo e it i ﬂ"““« ot ; Y
500 it o sooemtudahl] -,
600 1 0
Start 2.50 GHz Stop 2.795 GHz. Start 2.50 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW | Frequency \mplitude ALimit Spur Range StartFreq  Stop Freq requency Amplitude Limit.
T 25000 Gz (26900 GHz _|1.000 Wiz [2.651333333 Griz [10.84 dBm 191608 5900 GHz 651000000 GHz 12.16 dBm 17
2 26900 GHz. '7.90 dBm -17.90dB 6900 GHz. 690775000 GHz | -2 m -16.
26910 GHz. 1.000 MHz |2.691360000 GHz - 6910 GHz. 692500000 GHz |-29. m -19.
26950 GHz  |27100 GHz  1.000 MHz 2.699950000 GHz -28.5( 6950 GHz. 696625000 GHz |- m -14.
27100 GHz. 1.000 MHz 2716941667 GHz |- -14.
sratus|
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N41(50M)_DFT-s-OFDM_BPSK_Edge_1RB_Le
ft Low_CH

10:29:05 AMJun 29, 2021
Radio Std: None

ANALIGH OF
‘Center Freq: 22.00500(
Trig: Free Run

#Atten: 38 dB

0000 GHz
Avg|Hold: 1001100
Radio Device: BTS

Ref Offset5.1 dB.
10 dl Ref 30.00 dBm
og

200,
100

idiv

Start 2.391 GHz

Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude | | A Limit
1 24950 GHz 24960 GHz 510 0 kiz 2495766667 GHz|-2973dBm | |-1673dB
2 4 24960 GHz 25960 GHz__1.000 MHz 2.497000000 GHz 4.957 dBm 2504 dB

o

N41(50M)_DFT-s-OFDM_QPSK_Edge_1RB_L
eft Low_CH

- Spurow =T
w s ¢ oo
enter Freq 22.005000000 GHz

10:29:11 A un 29,2001 |
Center Freq: 22.005000000 GHz Radio Std: None
> Trig: FreeRun AvglHold: 1001100
PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB
10 dB/div Ref 30.00 dBm
Log
20
100)
i,
mll
il

Start 2.391 GHz

Stop 2.596 GHz,

Spur | Range  StartFreq | StopFreq |RBW  Frequency Amplitude ALimit
1 24900 GHz_[2.4950 GHz _|1.000 MHz |2 494841667 GHz|-42.79 dBm 2979dB
24950 GHz 24960 GHz _|5100kHz 2495931667 GHz |-27.43 dBm Kl
24960 GHz 1.000 MHz 2497000000 GHz 5247 dBm 2

status.

N41(50M)_DFT-s-OFDM_BPSK_OQuter_Full_Lo
w_CH

AL " Isia oC ] AALTON OFF 10:25:22 AMun 29,2021
Genter Freq: 22.005000000 GHz Radio Std: None
enter Freq 22.005000000 GHz e Froe R AvgiHold: 10000
PASS 1FGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
0o n
o i I
200 |
I
w0 1 \
00 A s
600
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude
1 24900 GHz_[2.4950 GHz _|1.000 MHz [2.491533333 GHz | -42.13 Bm
2 24950 GHz 24960 GHz 5100 kHz |2.495933333 GHz -29.61 dBm
3 24960 GHz 25960 GHz__1.000 MHz |2.497000000 GHz -4.935 dBm

sTaTus|

ow_CH

[500_DC AALTGN o7
enter Fi 22.005000000 GHz

PASS Radio Device: BTS.
Ref Offset5.1 dB.
10aBidiv___ Ref 30.00 dBm
Log
B
0
TR TR
[ il
1] T
I
| TS W
200
Start 2.391 GHz Stop 2.596 GHz
Spur Range StartFreq  StopFreq | RBW Frequency
1 24900 GHz 24950 GHz _|1.000 Mz |2.492966667 GHz
2 24950 GHz 24960 GHz |510.0 kHz 2495331667 GHz
3 24960 GHz 25960 GHz _|1.000 MHz 2.511666667 GHz

N41(50M)_DFT-s-OFDM_BPSK_Edge_1RB_Ri
ght_High_CH

AALTON OFF 10:25:55 A un 29,2021
Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Rur AvglHold: 100/100
#Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
I
o I
I
400 41
B
00 awll .
600
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit
1 25900 GHz_[2.6900 GHz_|1.000 MHz 2688833333 GHz 5,009 dBm 2499 4B
usc

sTaTus|

N41(50M)_DFT-s-OFDM_BPSK_Edge 1RB_R
ight_High_CH

500_DC TG OFF.
22.005000000 GHz

None
e Fi
PASS 1FGain:Low #Atten: 38 dB Radio Devics: BTS
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
Log
B
0
f
i t
i
) [ I\
200
Start 2.59 GHz Stop 2.795 GHz,
Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
1 25900 GHz [26900 GHz _[1.000 MHz 2688833333 GHz[4976 dBm | |-2502dB
26900 GHz 26910 GHz _|1.000 MHz 2.690101667 GHz |25 82 dBm
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N41(50M)_DFT-s-OFDM_BPSK_Outer_Full_Hi

gh_CH

ANALIGH OF 10:43:50 AMJun 25,2021
Radio Std: None

‘Center Freq: 22.005000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 38 dB Radio Device: BTS

Ref Offset5.1 dB.
10 dBidiv Ref 30.00 dBm
Log
200,

100

[ |
o R W

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude Limit

1 25900 GHz _[2.6900 GHz 1,000 MH2|2.640833333 GHz|-0441 dBm B

2 26900 GHz 26910 GHz 1,000 MHz | 2.690656667 GHz -40.85 dBm 3085 B

3 26910 GHz 26950 GHz 1,000 MHz |2.694740000 GHz -38.26 dBm -28.26 dB

44 26950 GHz 27100 GHz 1,000 MHz 2696975000 GHz -40.14 dBm 271448

o

N41(50M)_DFT-s-OFDM_QPSK_Outer_Full_H
igh_CH

[E=N] =5
10:30:43 AJun 29,2021

A\ATGN oF

% 500 0c
enter Freq 22.005000000 GHz

Center Freq: 22.005000000 GHz Radio Std: None
s Trig: FreeRun AvglHold: 1001100
PASS IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB.
10 dBidiv Ref 30.00 dBm
Log
20
100
“ B g “\ ‘—“
|
e ) W -
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | Stop Freq Frequency ‘Amplitude Limit
25000 GHz _[2.6900 GHz 640833333 GHz |-0.980 dBm B
26900 GHz 26910 GHz 690501667 GHz -39.92 dBm 20928
26010 GHz 693326667 GHz |-39.21 dBm
26050 GHz 27100 GHz _|1.000 MHz 2.696900000 GHz |-40.77 dBm

N41(60M)_DFT-s-OFDM_BPSK_Edge 1RB_Le
ft Low_CH

RL RF 500 DC A\ ALIGN OFF_ 10:31:40 AMJun 29, 2021
enter Freq 22.005000000 GHz 0000 GHz Radio Std: None

Trig: Free Run AvglHold: 100/100

PASS IFGain:Low #Atten: 38 dB. Radio Device: BTS

Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log

i
Bi

00

400

500
500

NN

Start 2.391 GHz Stop 2.596 GHz

Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit
1 24950 GHz _[2.4960 GHz _|620.0 kHz [2.495938333 GHz|-27.74dBm | |-1474dB
2 4 24960 GHz 25960 GHz__1.000 MHz |2.497000000 GHz 3853 dBm 26,1508
usc

sTaTus|

N41(60M)_DFT-s-OFDM_QPSK_Edge 1RB_L

eft Low_CH

[500_DC AALTGN o7
enter Fi 22.005000000 GHz

PASS

Radio Device: BTS
Ref Offset5.1 dB
10 dB/div Ref 30.00 dBm
Log
2
10
[s00
Start 2.391 GHz

Stop 2.596 GHz,

Spur | Range | StartFreq | StopFreq | RBW requency Amplitude ALimit

1 24900 GHz _[24950 GHz _|1.000 MHz 2494916667 GHz |-40.78 dBm 2778 dB
2 24950 GHz 495958333 GHz -21.93 dBm -8.928 dB
3 24960 GHz 496666667 GHz 4504 dBm 2550 dB

N41(60M)_DFT-s-OFDM_BPSK_OQuter_Full_Lo
w_CH

AL " Isia oC ] A\ LTGH OFF 10:31:57 AHun 29,2021
Genter Freq: 22.005000000 GHz Radio Std: None
enter Freq 22.005000000 GHz oo Free Fum AvgiHold: 10000
PASS 1FGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10dBidiv____Ref 30.00 dBm
Log
e i - TS
. !— Wity " f !
a0
400 o
o0 el e T
600
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit
1 24950 GHz _[2.4960 GHz _|620.0 kHz [2.495998333 GHz|-2424dBm | |-1124dB.
2 4 24960 GHz 25960 GHz __1.000 MHz |2.496500000 GHz -3.633 dBm 336308

sTaTus|

ow_CH

AALTGN o7

PASS

Radio Devics: BTS
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
Log
B
0
| - .
r—lv\w./\.\"f(h R
— KT S
200
Start 2.391 GHz

Stop 2.596 GHz,

Spur Range StartFreq  StopFreq | RBW requency Amplitude
1 24900 GHz 1.000 MHz |2 491975000 GHz |-44.22 dBm
2 24950 GHz 495950000 GHz 28 81 dBm
3 24960 GHz 496833333 GHz|-2.766 dBm
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REPORT No.: SZ21040341W12

N41(60M)_DFT-s-OFDM_BPSK_Edge_1RB_Ri
ght_High_CH

AALIGH OFF 10:35:53 AMJun 29,2021|
Center Freq: 22006000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100
#Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB
10 dBidiv Ref 30.00 dBm
Log
20
100
00 |
=
i
o ; I
o . 1]
500
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude | | A Limit
1 25900 GHz 26900 GHz 1,000 MHz 2688500000 GHz[3.094dBm | |2691dB
2 2 26900 GHz 26910 GHz _1.000 MHz 2.690068333 GHz -19.34 dBm 9343 dB

)

Right_High_CH

e Er [E=N] 5=
& s0n OC A AT OFF 10:36:01 AMun 29,2001
ot Freq 2005000000 Rcio S one
enter Freq 22.005000000 GHz o Froo R ‘AvelHold: 1001100
PASS IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB.
10 dBidiv Ref 30.00 dBm
Log
20
100
4
1 f
i \
¥ i ]
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range StartFreq | StopFreq | RBW _ Frequency | Amplitude | | ALimit
1 25000 GHz _|2.6900 GHz _|1.000 MHz 2689166667 GHz [3.704 dBm | |-26.30 dB
26900 GHz 26910 GHz__|1.000 MHz 2.690006667 GHz |-18.64 dBm

N41(60M)_DFT-s-OFDM_QPSK_Edge 1RB_

N41(60M)_DFT-s-OFDM_BPSK_Outer_Full_Hi
gh_CH

RL 3 500 _DC A\ ALIGN OFF 10:36:08 AMJun 23, 2021
enter Freq 22.005000000 GHz

Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100
PASS 1FGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB

10dBidiv____Ref 30.00 dBm

Log

on .

R e R

V e [T

\ |

\

500 Jrcrmamadas b Papwwon,, I

600
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude
i 25900 GHz _[2.6900 GHz _|1.000 MHz [2.630666667 GHz|-2.002 dBm
2 2 26900 GHz 26910 GHz  1.000 MHz | 2.690013333 GHz -39.00 dBm

3 3 26910 GHz 26950 GHz 1.000 MHz |2.691373333 GHz -39.73 dBm

sTaTus|

igh_CH

[500_DC AALTGN o7
enter Fi 22.005000000 GHz

PASS
ef Offset5.1 dB.

R
10 dB/div Ref 30.00 dBm

Radio Device: BTS

T [ i if —
J

200 b orad
200

Start 2.59 GHz

Stop 2.795 GHz,

Spur Range StartFreq  StopFreq | RBW Frequency Ampl
1 [25900 GHz 1.000 MHz|2.651666667 GHz |-8 48
2 126900 GHz 1.000 MHz 2690078333 GHz |-36.8:
3 126950 GHz _|1.000 MHz 2692933333 GHz 414

N41(80M)_DFT-s-OFDM_BPSK_Edge_1RB_Le
ft_ Low_CH

RL 3 500 _DC A\ ALIGN OFF 10:37:20 AMJun 25, 2021
enter Freq 22.005000000 GHz

Center Freq: 22005000000 GHz Radio Std: None
». Trig: FreeRun AvglHold: 100/100

PASS IFGainiLow #Atten: 38 dB Radio Device: BTS

Ref Offset 6.1 dB
10dB/div___Ref 30.00 dBm
Log

i
100 B
200
]

{
w0 | "
500 bl b I
600
Start 2.391 GHz

Stop 2.596 GHz

Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude
B

2.4900 GHz _[2.4950 GHz _|1.000 MHz [2.494375000 GHz | -44.05 dBm
2 2.4950GHz 24960 GHz  820.0 kHz |2.495985000 GHz -24.13 dBm
3 2.4960 GHz 25060 GHz _1.000 MHz [2.497166667 GHz 4.602 dBm

sTaTus|

N41(80M)_DFT-s-OFDM_QPSK_Edge 1RB_L

eft Low CH

AALTGN o7

PASS

Radio Devics: BTS
Ref Offset5.1 dB.
10dBidiv___ Ref 30.00 dBm
Log
B
0
|
il
T
|
' | ——
200
Start 2.391 GHz Stop 2.596 GHz
Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
3 24950 GHz [24960 GHz _[8200 kiHz [2495913333 GHz|-2106dBm__ | |-8.064dB
24960 GHz 25960 GHz _|1.000 MHz 2.497166667 GHz 5.423 dBm
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ORLAB!

REPORT No.: SZ21040341W12

N41(80M)_DFT-s-OFDM_BPSK_Outer_Full_Lo | N41(80M)_DFT-s-OFDM_QPSK_Outer_Full_L
w_CH ow_CH

A ALIGH OFF 10:37:37 A Jun 29,2021 RL & s0n OC a A AT OFF 103743 Aun 25,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None.
Trig: Free Run AvglHold: 100100 PSR O U s Trig: FreeRun AvglHold: 1001100
#Atten: 38 dB Radio Device: BTS PASS IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
20 1 20
100 + 100
100 f
v o o AP
R AT et T o O S
] ¥ i
[ ] I
. | [ opar I ool
Start 2.391 GHz Stop 2.596 GHz, Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude || A Limit Spur | Range StartFreq | StopFreq | RBW _ Frequency ‘Amplitude
1 2.4950 GHz_[2.4960 GHz_|820.0 kHz [2.495620000 GHz| 28.56 0Bm | _|-15.56 dB 24900 GHz _[2.4950 GHz _|1.000 MHz 2.494983333 GHz | 42.42 dBm
2 4 24960 GHz 25960 GHz__1.000 MHz |2.496833333 GHz -1.868 dBm 31878 24950 GHz 24960 GHz 495711667 GHz | 28.11 dBm
24960 GHz 25060 GHz _|1.000 MHz 2.497333333 GHz -1.333 dBm
= Jsmarus |

N41(80M)_DFT-s-OFDM_BPSK_Edge 1RB_Ri | N41(80M) _DFT-s-OFDM_QPSK_Edge 1RB_
ght_High_CH Right_High_CH

R 1w Tso oo
enter Freq 22.005000000 GHz

AATGH O
Radio Std: None.
1001100
PASS 1FGain:Low Radio Device: BTS 4 Radio Devics: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB.

10dBidiv____Ref 30.00 dBm 10aBidiv___ Ref 30.00 dBm

Log Log

2 B I

0 I

I )

= | —

o il |

w0 p 1 4 |

00}t A L il !

600 . 200
Start 2.59 GHz Stop 2.795 GHz, Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit

1 25900 GHz _[2.6900 GHz _|1.000 MHz [2.688500000 GHz[4348 dBm | |-2565dB 25900 GHz _[26900 GHz _[1.000 MHz 2610666667 GHz[2188dBm | |-27.61dB
2 2 26900 GHz 26910 GHz__1.000 MHz | 2.690036667 GHz -21.26 dBm 112608 26900 GHz 26910 GHz_|1.000 MHz 2.690025000 GHz |-22.24 dBm

usc starus|

N41(80M)_DFT-s-OFDM_BPSK_Outer_Full_Hi | N41(80M)_DFT-s-OFDM_QPSK_Outer_Full_H
gh_CH igh_CH

R 1w Tso oo
enter Freq 22.005000000 GHz

10:38:40 AM Jun 29, 2021 [50@ DC A\ALIGN OFF
Center Freg: 22005000000 GHz Radio Std: None
PASS oamiow " Shten. .48 Avalols: 1001100 Radio Device: BTS PASS roamtow " It e Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
10 dBidiv. Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
B P
o
100 T T . — - T
20 [P G e [T o g NP bt gy, [
300 i | \‘
[
sooeubs L il PN (N e
o | [eno
Start 2.59 GHz Stop 2.795 GHz Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
il 25900 Gz _[2 6900 Giz_|1.000 iz |2 611166667 GHz [0 646 dbm | _[29.35 6B 12 5000 GHz_|26900 GHz_|1.000 Wiz 2 661833333 Gz |10 55 dBm
2 4 26950 GHz  |2.7100 GHz  1.000 MHz 2.706175000 GHz -42.93 dBm -29.93 dB
= = smans|
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB i3 suiding A Feivang Science Park, No.8 LongChang Road,
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REPORT No.: SZ21040341W12

N41(90M)_DFT-s-OFDM_BPSK_Edge 1RB_Le
ft 512004 _CH

" Keysight Spectrum Analyzer - Spurious Emissons.

[ 2 o NALIGN OFF _[06:24:52 PM3ul 06, 2021
Center Fruq 22 T Radio Std: None

Trig: Fi vglHold:>10/10

rGainiow " #Aten: ea Radio Device: BTS

Ref Offset 6 dB
Ref 30.00 dBm

A

Start 2.406 GHz
Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude
24950 G Bm

7873 dB

se STaTus,

N41(90M)_DFT-s-OFDM_QPSK_Edge 1RB_L
eft_512004_CH

[ AAIGN OF (062425 Pl 06,2021
Center Freq 22 DDWWDDD GNI Radio Std: None
: wlHold:»10/10

' Kepsight Spectium Analyze - Spurious Emisions
Marker

IFGainLow ©_#Atten: 26 Sy Radio Device: BTS SelectMarker
>

Ref Offset 5 dB.
Ref 30.00 dBm

Properties»|

s STATUS G Input Overload:ADC over range

N41(90M)_DFT-s-OFDM_BPSK_Outer_Full_51
2004 _CH

[ 2 o AAALIGN OFF __[06:23:14 PM3ul 06,2021
Center Fruq 22 T Radio Std: None
o0 Trig: Fi AvglHold:>10/10
Foainion > #hten: 26 %

Radio Device: BTS

Ref Offset 6 dB
Ref 30.00 dBm

Start 2.406 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude
iz 1Hz Bm

se STaTus,

N41(90M)_DFT-s-OFDM_QPSK_Outer_Full_5
12004_CH

AALTGN O 38 i U106, 2021
Radio Std: None Marker

2 Kepsight Spectrum Analyze - Spurious Emisions

IFGain:Low __#Atten: 26 dB. Radio Device: BTS SelectMarker
>

Ref Offset 5 dB.
Ref 30.00 dBm

Stop 2.586 GHz

Properties»|

sa STaTUS

N41(90M)_DFT-s-OFDM_BPSK_Edge_1RB_Ri
ght_525996_CH

' Keysight Spectrum Analyzer - Spurious Emisions.
5 ] A 06:56:21 PM1ul 05, 2021
req: 22.005000000 GHz Radio Std: None
rig: Free Run AvglHol
#Atten: 26 dB Radio Device: BTS

Ref Offset 5 dB
Ref 30.00 dBm

Stop 2.88 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency IAmplllude | \)lell
2 2

se STaTus,

N41(90M)_DFT-s-OFDM_QPSK_Edge 1RB_
Right_525996_CH

- FeysghtSpectum Anlyzes - Spuious missons
2 _oc SENSEINT [ ANALIGN 0 [06:57:14 PM3ul 06, 2021
Genter Freg; 22005000000 Gz Radio Std: Non
FreeRun ‘AvglHold:>10/10

#aten: 26 48 Ra SelectMarker |

Marker

Ref Offset5 dB.
Ref 30.00 dBm

|RBW | Frequency [ Amplitude | [ A Limit

Properties»|

sa STaTUS
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ORLABS]

REPORT No.: SZ21040341W12

N41(90M)_DFT-s-OFDM_BPSK_Outer Full_52
5996_CH

' Kepight Spectrum Analyzr - Spurios Emizions
3 2 SeNsEIT] AnGior o W3l 05,2021
Center Freq: 22.005000000 GHz Radio Std: None
O Trig: Free Run AvglHold:>10110
Low " #Atten: 26 dB

Marker

Radio Device: BTS SelectMarker,

Ref Offset5 d 9

B
Ref 30.00 dBm

\‘M,\,’1
R
Stop 2.88 GHz

Amplitude

Gl

4 dBm

se STaTus,

N41(90M)_DFT-s-OFDM_QPSK_Outer Full_5
25996_CH

' Keysight Spectrum Anslyzer - Spurious Emisions
O [_SeNsEn] [ AALIGN OFF __[06:57:49 PMJul 06, 2021
Center Freq: 22.005000000 GHz Radio Std: None
5 Trig: Free Run AvglHold:>10/10
[FGainLow _#Atten: 26 dB Radio Device: BTS
Ref Offset 5 dB
Ref 30.00 dBm

wsc STaTUS

N41(100M)_DFT-s-OFDM_BPSK_Edge 1RB_L
eft Low CH

[ Ko7 Spacrm Ansbeer - Spuious Emiznons oo
AL 3 Sesen] AdLiGH oFF T125:13 800 1
Genter Freq: 22005000000 GHz Radio Std: None
Center Freq 22.005000000 GHz o T et AvgiHold: 10000
1FGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset 5.1 dB
10 dBidiv Ref 30.00 dBm
Log
00
o
o
a0
0
=
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude & Limit
2 3 24950 GHz 24960 GHz  1.000 MHz |2.495930000 GHz -18.81 dBm 5808 dB
E 24960 GHz 25960 GHz _1.000 MHz |2.496833333 GHz 6.589 dBm 23.41d8

N41(100M)_DFT-s-OFDM_QPSK_Edge_1RB_
Left Low_CH

[ Keyeight Spectrum Anslyeer - Spurous Emisions =S e
R R 500 bC I ENsEnT [ Aatior | 112521 An 28,2021
Center Freq: 22.005000000 GHz Radio Std: None
Conter Freq 22.005000000 GHz o TogtFresun RvgHold: 1001100
IFGainiLow #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB
10 dBJdiv Ref 30.00 dBm
Log
100 |
0
0
0
0
Start 2.391 GHz Stop 2.596 GHz
Spur Range StartFreq | StopFreq |RBW  Frequency Amplitude ALimit
2 24960 GHz 25960 GHz__|1.000 MHz 2497333333 GHz 3 298 dBm 2670 dB

N41(100M)_DFT-s-OFDM_BPSK_Outer_Full_L
ow_CH

[ Xyeigh:Spectram Anlyzer - Spurious Emisions T= o
AL o Sesen] RALTGN OFF 112532 a3 1
Center Freq: 22.005000000 GHz Radio Std: None
= 22.005000000 GHz s Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset .1 dB
10 dBidiv Ref 30.00 dBm
Log
000
o S
o
0
0
50 ‘
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude ALimit
2 5 24950 GHz 24960 GHz 1,000 MHz 2495983333 GHz -26.06 dBm 13.06 4B
E 24960 GHz 25960 GHz__1.000 MHz 2582166667 GHz -9 536 dBm 3954 dB

N41(100M)_DFT-s-OFDM_QPSK_Outer_Full_
Low_CH

[ Keymight Spectrum Anslyeer - Spurous Emsions =S e
RL ® 500 DC I ENsEnT [ Aatior | 25038 A Jun 29,20
Center Freq: 22.005000000 GHz Radio Std: None
Conter Freq 22.005000000 GHz Tou: Freshin RvgHold: 1001100

IFGain:Low #Atten: 38 dB

Radio Device: BTS

Ref Offset5.1 dB
10 dB/div Ref 30.00 dBm
Log

Start 2.391 GHz Stop 2.596 GHz,

Spur | Range | StartFreq | StopFreq |RBW  Frequency Amplitude ALimit
2 4 24960 GHz | 25060 GHz |1.000 MHz 2496833333 GHz |-3.831 dBm 338308
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ORLAB
g REPORT No.: SZ21040341W12

N41(100M)_DFT-s-OFDM_BPSK_Edge_1RB_ | N41(100M)_DFT-s-OFDM_QPSK_Edge 1RB_
Right_High_CH Right_High_CH

ANALIGN OFF 11:30:38 AMun 29,2021 | ALIGN OFF 11:30:45 AMDun 29,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.006000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100 s Trig: Free Run ‘Avg|Hold: 100/100
#Atten: 38 dB Radio Device: BTS IFGain:Low #Atten: 38 dB. Radio Device: BTS
Ref Offset 5.1 dB Ref Offset5.1 dB
10 dBidiv Ref 30.00 dBm 10 dB/div. Ref 30.00 dBm
Log Log
A
f
1] ] —
400 g 1 {
T
‘ / i 71
Start 2.59 GHz Stop 2.795 GHz Start 2.59 GHz Stop 2.795 GHz,
Spur | Range StartFreq | StopFreq RBW | Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
1 25900 GHz _ [2.6900 GHz _|1.000 MHz | 2688833333 GHz |3.193 dBm \ \ -26.81dB 1 25900 GHz _|2.6900 GHz _|1.000 MHz |2 688666667 GHz\ﬁ 798 dBm \ \ 2420 dB
2 2 26900 GHz | 26910 GHz  1.000 MHz 2.690191667 GHz -23.19 dBm -13.19dB 26900 GHz 126910 GHz  |1.000 MHz 2690023333 GHz -22.13 dBm
= Jorars|

N41(100M)_DFT-s-OFDM_BPSK_Outer Full_H | N41(100M)_DFT-s-OFDM_QPSK_Outer_Full_
igh_CH High CH

RL RF 509 _DC 1 A\ ALIGN OFF_ A\ ALTGN OFF
Center Freg: 22006000000 Gz : Radio s None
enter Freq 22.005000000 GHz L Somerrer 2 i — 00100
PASS IFGain:Low #Atten: 38 dB Radio Device: BTS PASS Radio Device: BTS
Ref Offset5.1 dB Ref Offset5.1 dB
Eo dBidiv. Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm
og

N i T Yt GG TN o o I g P | ]
i v T ! ' i

! t
100 \

00

500 S - 00 L7 = .
600 200
Start 2.59 GHz Stop 2.795 GHz, Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude | ALimit Spur Range StartFreq  StopFreq | RBW Frequency | Amplitude | ALimit
1 25900 GHz_[2.6900 GHz_|1.000 MHz[2.591000000 GHz 3 544 dBm 2646 dB 2.5900 GHz 26900 GHz _|1.000 MHz |2.664666667 GHz -11.07 dBm
usc

sTaTus|

N66(5M)_DFT-s-OFDM_BPSK_Edge 1RB_Left | N66(5M)_DFT-s-OFDM_QPSK_Edge
_Low_CH _1RB_Left_Low CH

— — o w0 o Moo= G ovn s 2021 |
wC % Too o I Ao o4t 2,202 enter Freq 22,005000000 GHz Gomter Freq: ZZOUSI0000GHE | R0 S Noe
enter Freq 22.005000000 GHz Comur P TEOOS00000 Ot Radio Std: None Foamiow T e Free : Racio Device: BTS
PASS IFGain:Low #Atten: 38 dB Radio Device: BTS
Ref Offset5.1 dB
RefOffset6.1 0B 10cBidly_Ref 30.00 dBm
10 dBidiv____Ref 30.00 dBm Log
Log El
£
] .
% ‘h . ‘
300 a0 | L.
w00 Fil) n P I |
A N1
500 kaVON AU 1214 W S S .
Start 1.7 GHz Stop 1.72 GHz,
Start 1.7 GHz Stop 1.72 GHz
Spur | Range StartFreq | StopFreq |RBW | Frequency
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= sratus|
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB i3 suiding A Feivang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hitp://www.morlab.cn E-mail: service@morlab.cn

Page1970f330



		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800


		2021-07-23T16:09:44+0800




